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LEARNING OBJECTIVES 
• �Describe the clinical manifestations of 

vestibular migraine (VM). 
• �List classifications of medications known 

to induce vestibular symptoms.
• �Describe the office-based tests used to 

evaluate vestibular function.
• �List the diagnostic criteria for VM.
• �Discuss the differential diagnosis of VM, 

including peripheral and central causes 
of vertigo.

• �Discuss pharmacologic and 
nonpharmacologic treatment options 
for VM.

Headache and dizziness are common reasons for pri-
mary care visits. In the general population, the preva-
lence of migraine is 13% to 16%, while dizziness and 
vertigo affect approximately 20% to 30%.1 Despite the 

prevalence of these conditions, many providers are unaware of 
vestibular migraine (VM) and may overlook it when consider-
ing differential diagnoses for these symptoms. 

This is not surprising since, until recently, the International 
Headache Society’s (IHS) International Classification of Head-
ache Disorders (ICHD)—considered the “gold standard” for 
defining and diagnosing headaches across all medical special-
ties—included no diagnostic criteria for VM.2 The second edi-
tion of the ICHD, ICHD-2, identified vertigo as a symptom of 
migraine only in the context of basilar migraine.1 Since fewer 
than 10% of patients with both vertigo and migraine met the 
criteria for basilar migraine, most VM patients could not be 
correctly classified under ICHD-2.1 

In 2012, the Committee for Classification of Vestibular Dis-
orders of the Bárány Society and the Migraine Classification 
Subcommittee of the IHS jointly published diagnostic crite-
ria for VM.3 These criteria are included in the beta version of 
ICHD-3, published on the IHS website on July 3, 2013, for im-
mediate use and field testing before ICHD-3 is finalized.4 

DIAGNOSTIC CRITERIA FOR VM
The criteria for diagnosis of VM are as follows4: 

A. At least five episodes fulfilling criteria C and D
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B. �A current or past history of migraine without 
aura or migraine with aura

C. �Vestibular symptoms of moderate or severe 
intensity, lasting between 5 min and 72 h

D. �At least 50% of episodes are associated with at 
least one of the following migrainous features:

	 1. �Headache with at least two of the following 
four characteristics:

		  a. Unilateral location
		  b. Pulsating quality
		  c. Moderate or severe intensity
		  d. �Aggravation by routine physical 

activity
	 2. Photophobia and phonophobia
	 3. Visual aura

E. �Not better accounted for by another ICHD-3 
diagnosis or by another vestibular disorder 	

Vestibular symptoms include3 
• �Spontaneous vertigo, which can be internal 

(false sensation of self-motion) or external (false 
sensation that surroundings are spinning)

• Positional vertigo (after change in head position)
• �Visually induced vertigo (triggered by a complex  

or large moving visual stimulus)
• Head motion–induced vertigo 
• �Head motion–induced dizziness with nausea 

(dizziness is a sensation of disturbed spatial 
orientation)

Moderate vestibular symptoms interfere with, but 

do not prevent, daily activities; severe 
vestibular symptoms impede them.

DIAGNOSIS: OVERVIEW 
VM is a diagnosis of exclusion that is 
considered appropriate when no other 
peripheral or central vestibular disor-
der is present to account for the pa-
tient’s dizziness.5,6 Asking the patient 
the right questions will provide clues 
to the correct diagnosis.7 Most patients 
with VM present with normal physi-
cal, vestibular, and neurologic exami-
nations, especially if examined when 
symptom-free.5 In contrast, examina-

tions for competing diagnoses often reveal abnormal 
findings.

Vestibular vs nonvestibular vertigo. Typically, 
patients have difficulty describing their sensations 
with words more specific than “dizzy.”8 This lack of 
clarity is a challenge when the clinician is attempt-
ing to differentiate between true vertigo (ie, vertigo 
caused by vestibular dysfunction) and other types of 
nonvestibular dizziness. Specific categories of diz-
ziness include vertigo, imbalance, presyncope, and 
lightheadedness; careful consideration must be giv-
en to the causes associated with each (see Table 1, 
next page).9-11 

Clinicians should focus on timing, duration of 
symptoms, triggers, and any other associated symp-
toms to determine the diagnosis.8,10 When evaluat-
ing a patient, a broad definition of vertigo, including 
spinning and/or rotational sensations as well as illu-
sions of movement, is recommended.8 

Peripheral vs central disorders. True vertigo 
must be further evaluated to determine whether its 
etiology is peripheral or central. In VM, a combina-
tion of both peripheral and central deficits can be 
seen.10 Clinicians must consider certain defining 
features to differentiate between these. 

Peripheral Vertigo
If the cause of the patient's vertigo is peripheral, onset 
is often abrupt and the patient may experience mild-

Receptors in the vestibule and 
semicircular canals send information to 
the brain about motion, equilibrium, 
and spatial orientation. The mechanism 
that leads to vestibular migraine, 
however, remains unclear.
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to-moderate imbalance that does not affect his or her 
ability to walk unassisted. Combined horizontal and 
rotational nystagmus may occur, which lessens or dis-
appears with focused gaze. The nystagmus does not 
change direction when the patient gazes to either side 
and may fade after a few days. 

The patient also may report experiencing tinnitus 
or hearing loss, accompanied by severe nausea or 
vomiting. Neurologic symptoms are rare in peripher-
ally caused vertigo unless a concurrent diagnosis of 
migraine is confirmed. 

Other symptoms may include weakness, dys-
arthria, changes in vision or hearing, paresthesias, 
changes in sensory or motor function, altered level of 
consciousness, and headache.10 

Central Vertigo 
Centrally caused vertigo often persists for hours to 
weeks, and neurologic symptoms are common. Pa-
tients have difficulty walking or standing still; prob-
lems with balance are severe. The nystagmus is purely 
horizontal, vertical, or rotational and may last for 
weeks to months. It is not inhibited with a focused 
gaze and may change direction with gaze. It is impor-
tant to note that vertical nystagmus is 80% sensitive 
for vestibular nuclear or cerebellar central lesions.10

Tinnitus, if it occurs at all, is episodic, and nausea 
and/or vomiting vary from patient to patient. Patients 
presenting with central nervous system (CNS) disor-
ders rarely complain of vertigo as their only symptom. 
Additional descriptions of dizziness may be used to 
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TABLE 1   
Major Categories of Dizziness and Some Possible Causes 

 
Category

 
Description

Percentage 
of patients 

 
Possible causes

 
Clinician notes

Vertigo False sense 
of motion, 
rotational 
sensation, illusion 
of spinning

45% to 
54%

Peripheral causes: Benign 
paroxysmal positional 
vertigo, Ménière disease, 
vestibular neuritis, 
labyrinthitis, perilymphatic 
fistula
Central causes: Cerebellar 
infarct, vestibular migraine, 
acoustic neuroma, multiple 
sclerosis

Identify recent viral 
illnesses or infections; 
assess for history of 
migraine or motion 
sickness; assess 
neurologic status, 
including cranial nerve 
testing; examine ears; 
test hearing; perform 
in-office tests of 
vestibular function

Imbalance Off-balance, 
unsteadiness

~16% Peripheral neuropathy, 
Parkinson disease, stroke, 
TIA, acute change in visual 
acuity

History of diabetes, 
prior stroke, falls and 
imbalance; assess tactile 
sensation, neurologic 
status, and visual acuity 
(especially in the elderly) 

Presyncope Impending 
feeling of 
fainting or 
blacking out

~14% Orthostatic hypotension, 
tachy-/bradyarrhythmias, 
myocardial infarction, 
hypersensitive carotid 
sinus syndrome, neurally 
mediated hypotension

Check orthostatic BPs; 
auscultate heart and 
great vessels; review all 
medications and doses

Lightheadedness
(also called 
dizziness, 
giddiness, or 
wooziness)

Vague symptoms, 
possibly feeling 
“disconnected”

~10% Hyperventilation syndrome, 
anxiety, panic attacks

Assess for history of 
depression, anxiety, 
or hyperventilation 
syndrome (bloating, 
epigastric pain, chest 
pain or paresthesias)

Note: Symptoms associated with vestibular migraine may occur in isolation or include a combination of vertigo, lightheadedness, and 
imbalance.14 
Abbreviations: BP, blood pressure; TIA, transient ischemic attack.
Sources: Post and Dickerson. Am Fam Physician. 20109; Furman and Rizzolo. JAAPA. 201110; Kuo et al. Aust Fam Physician. 2008.11
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describe the various cranial nerve abnormalities that 
suggest CNS etiology.9 

DIFFERENTIAL DIAGNOSIS 
Numerous conditions should be included in the dif-
ferential when evaluating dizziness and vertigo symp-
toms. (See also Collie M. Vertigo: diagnosis and man-
agement. Clinician Reviews. 2013;23[12]:46-53.) 

Peripheral Vertigo
Possible peripheral causes of vertigo include5,6,12,13 

• Benign paroxysmal positional vertigo (BPPV) 
• Vestibular neuritis 
• Labyrinthitis
• Ménière disease
• Superior canal dehiscence
• Perilymphatic fistula
• Otitis media
• Aminoglycoside toxicity
• Trauma
BPPV is characterized by recurrent episodes of in-

tense vertigo that last for seconds to one minute and 
are provoked by specific head movements. The Dix-
Hallpike maneuver provokes vertigo and nystagmus 
and confirms the diagnosis.14 Vestibular neuritis and 
labyrinthitis present in similar ways. They are charac-
terized by the onset of intense vertigo that can persist 
for several days, with nausea, vomiting, and imbal-
ance also present. The main differentiating feature 
between them is associated hearing loss; vestibular 
neuritis is not associated with hearing loss, but laby-
rinthitis is. Both disorders are thought to be caused by 
inflammation of the vestibular nerve as the result of a 
viral infection. Patients may report recent upper respi-
ratory infections or influenzalike illnesses.10,12 

Central Vertigo
Possible central causes of vertigo include5,6,13,15 

• Acoustic neuroma (vestibular schwannoma)
• Cerebellar infarction 
• Brainstem stroke
• Multiple sclerosis 
• Episodic ataxia
• Psychogenic dizziness 
Acoustic neuroma (vestibular schwannoma) is a 

benign growth on the vestibular nerve. Symptoms 
generally include progressive hearing loss and  uni-
lateral tinnitus accompanied by dizziness and imbal-
ance.10 Acute attacks of vertigo are rare, but patients 
often complain of aural fullness, headache, and/or 
facial numbness.1,10 

Cerebellar infarction usually presents with sudden 
onset of symptoms at maximal intensity. Risk factors 
for cerebellar infarction include a history of hyperten-
sion, coronary artery disease, diabetes, previous tran-
sient ischemic attack, smoking, alcohol consumption, 
atrial fibrillation, and hyperlipidemia.10 

While only 5% of vertigo complaints are the re-
sult of CNS disorders, vertigo is an early symptom of 
brainstem stroke.15 Because of the significant morbid-
ity and mortality associated with stroke, it must be 
considered in the initial diagnostic workup of vertigo. 

Multiple sclerosis (MS) is an autoimmune dis-
ease in which the myelin axons in the CNS are de-
stroyed.  Dizziness and vertigo are common com-
plaints associated with MS, but these patients will 
often present with other symptoms suggestive of CNS 
involvement. Common complaints include, but are 
not limited to, muscle weakness, fatigue, paresthesias, 
spasms, ataxia, pain, diplopia, dysarthria, heat intol-
erance, and urinary frequency.16 

Episodic ataxia type 2 (EA2) is an inherited auto-
somal dominant disorder characterized by attacks of 
ataxia, vertigo, and nausea that can last from minutes 
to days. EA2 is often difficult to differentiate from VM 
due to symptom overlap. Fifty percent of patients with 
EA2 have a history of migraine headaches; often, there 
is a family history of similar symptoms.5 

MÉNIÈRE DISEASE VERSUS VM
When headaches and dizziness coincide, VM is the 
most probable diagnosis.5 BPPV, Ménière disease, 
cerebellar disorders, motion sickness, and psychiat-
ric syndromes (major depression and panic disorder) 
occur more often in patients with migraine than in 
those without.1 Ménière disease and VM often coexist, 
and up to 50% of patients with Ménière disease also 
meet criteria for migraine.5 (For more information, 
see Pearson T. Ménière disease: a lifelong merry-go-
round. Clinician Reviews. 2013;23[10]:38-43.) Because 
many of their symptoms overlap, differentiating be-
tween Ménière disease and VM is critical; key differ-
ences in symptom presentation are as follows.17,18 

Vertigo. The vertigo of Ménière disease is short-
lived, lasting up to 24 hours.17 In contrast, episodes 
of vertigo with VM can last more than 24 hours; pa-
tients may experience a continuous rocking sensa-
tion for several weeks or even months.  

Hearing loss. Sensorineural hearing loss in pa-
tients with Ménière disease is progressive and most 
often unilateral, but can be bilateral. In patients with 
VM, sensorineural hearing loss is rare; if it occurs, it is 
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usually episodic and not progressive.17 
Tinnitus. Tinnitus is a symptom of both Ménière 

disease and VM and may be unilateral or bilateral 
in both. In Ménière disease, patients report tinnitus 
of significant intensity, low in pitch, and “roaring,” 
whereas in VM, the tinnitus is usually high-pitched 
and unobtrusive.

Headache. Unless a concurrent diagnosis of mi-
graine exists, patients with Ménière disease do not 
present with headache or photophobia. Many pa-
tients with VM, though not all, confirm a positive 
history of headache.

Phonophobia. Phonophobia is a frequent symp-
tom in patients with VM.17 
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TABLE 2   
In-Office Tests For Dizziness and Vertigo

Test How to perform Findings Special considerations 

Orthostatic blood 
pressure 
(if examination 
findings indicate)

Check BP with patient 
seated; have patient stand 
for approximately 2 min 
(if tolerated); repeat BP in 
standing position 

Suggestive of orthostatic 
hypotension if systolic 
BP drop of 20 mm Hg, 
diastolic BP drop of 10 
mm Hg, or heart rate 
increase of 30 beats/min 

Watch for delayed postural 
hypotension

Refer to cardiology if 
symptoms suggest syncope 
or arrhythmia

Co�ordination testing
Finger to nose 
Finger-nose-finger

Have patient close eyes and 
extend arms out to sides 
while alternately touching 
finger to nose
With eyes open, have 
patient alternately touch 
your finger and his/her nose

Abnormal finding: 
Loss of coordination 

Consider cerebellar 
dysfunction with loss of 
coordination (especially if 
balance testing suggests)

Dynamic visual
acuity test

Using an eye chart, evaluate 
visual acuity with the head 
still; move the patient’s head 
back and forth horizontally; 
obtain visual acuity while 
the head is being moved

Abnormal findings:
Loss of more than 2 
lines on eye chart or 
decreased visual acuity 
during head movement

Note: Usually normal  
in VM

If abnormal, may be 
suggestive of bilateral 
vestibular loss

Vestibular-ocular 
reflex test or head 
thrust test

Note: this test will 
be negative if the 
DVA test is negative 
(in VM)

Have the patient focus his/
her gaze on the examiner’s 
nose while the head is thrust 
to one side; repeat on other 
side

Abnormal finding:
The eyes make 
a compensatory 
movement to reacquire 
their focused target 
after the head is 
stopped (refixation 
saccade)

Abnormal findings suggest 
vestibular hypofunction

H�earing screening
Simple hearing test 
Weber test  
Rinne test

Stand behind the patient 
and gently rub your fingers 
together near the patient’s 
ears 
Check for sensorineural and 
conductive hearing loss with 
a tuning fork

Expected findings:
Hearing test: Patient can 
hear rubbing in both 
ears equally (gross test 
of hearing)
Weber: Sound is midline 
Rinne: Air conduction > 
bone conduction

Weber: Tuning fork 
lateralizes to unaffected 
side (sound will be more 
prominent in the better-
hearing ear); seen in 
Ménière disease 

Note: Hearing loss should 
be further evaluated with 
audiologic testing

Abbreviations: BP, blood pressure; DVA, dynamic visual acuity; VM, vestibular migraine.
Sources: Shaia. Medscape.7; Furman and Rizzolo. JAAPA. 201110; Kuo et al. Aust Fam Physician. 200811; Labuguen. Am Fam Physician. 2006.23
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CLINICAL MANIFESTATIONS OF VM
The clinical presentation of VM varies for each pa-
tient, as do the frequency and duration of episodes. 
Manifestations of VM may include5,19,20 

• Vertigo associated with visual triggers
• Nausea and/or dizziness
• Spontaneous positional vertigo 
• Head motion intolerance
• Motion sickness
• Lightheadedness
• Headache 
• Chronic disequilibrium
• Inability to concentrate
• Mild hearing loss or tinnitus
• Cervicalgia
• Anxiety
• Panic
• Photophobia
• Phonophobia
• Sensory aura
Visual vertigo, described as vertigo worsened by 

visual stimulation such as moving scenes, scrolling 
patterns, and movement of large crowds or traffic, is 
highly suggestive of VM.19 Aura-type symptoms are of 
significant diagnostic importance because they may 
be the only apparent connection between vertigo and 
migraine.19 

The duration of vertigo and dizziness may range 
from seconds to weeks. These episodes may have no 
temporal relationship with headaches. Vertigo and 
dizziness can continue for more than 24 hours for 
about half of VM patients; in some, symptoms persist 

for several weeks or more.12 In  addition, vertigo and 
headache may never occur together, which further 
increases the diagnostic challenge for this disorder.1,5 

Although many hypotheses exist, the pathophysi-
ology of VM remains unclear. 

Patient History
It is vital to obtain a detailed medical and social histo-
ry in order to determine possible etiologies for symp-
toms. Medications in particular must be reviewed 
with care because many are known to induce vestibu-
lar-type symptoms. 

Cardiac agents of potential concern for causing 
dizziness include a-blockers, diuretics, ACE inhibi-
tors, b-blockers, and nitrates. CNS agents associated 
with dizziness include antipsychotics, dopaminergic 
drugs, opioids/analgesics, hypnotics, anticonvulsants, 
tricyclic antidepressants, and muscle relaxants. Anti-
cholinergics, phosphodiesterase type 5 inhibitors, an-
tibacterials, aminoglycosides, fluoroquinolones, and 
antineoplastics may also lead to dizziness; several of 
these medications are also known to be ototoxic. Diz-
ziness can also be related to orthostatic hypotension, 
which is a common adverse effect of many of the listed 
medications, especially when used in combination.7,9 

Diabetes, hypertension, vascular diseases, and 
neurologic disorders should be considered as causes 
for vision and proprioception problems.7 Patients may 
present with a personal history of headaches for years 
before vestibular symptoms develop.6 Motion sick-
ness is suggestive of a possible migraine diagnosis.19 

Positive family history is common for migrain

TABLE 3   
Common Migraine Triggers

Dietary Physiologic Environmental

Caffeine
Chocolate
R�ed wine and  

  alcoholic beverages
Da�iry products

Aged cheeses 
Yogurt

Ar�tificial sweeteners (especially  
aspartame)

Processed meat
Fresh yeast breads 

Hunger
Sleep (too much or too little)
Head or neck pain
Stress or stress “letdown”
Hormonal changes
Anxiety

Weather changes
Changes in barometric pressure
Altitude
Li�ghting

Fluorescent 
Flickering

Sun glare
Odors

Source: Texiedo. Delaware Biotechnology Institute.24
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TABLE 4   
Sequence and Dosing of Prophylactic Medications Prescribed for Vestibular Migraine

Class Medication Initial dose and titration Target dose Clinician notes Contraindications

Antidepressant (SNRI) Venlafaxine One-third of one 37.5 mg 
capsule/d, increased by one-third 
every wk

37.5 mg to 75 mg Use cautiously with triptans, dopamine antagonists, antipsychotics; 
may cause weight loss; common adverse effects include loss of 
appetite, insomnia; may increase blood pressure

With MAOIs or within 14 d of taking MAOIs

Amitriptyline 10 mg/d; increase by 10 mg every 
1-2 wk

50 mg to 100 mg
Take at bedtime

May cause weight gain; consider in patients with depression, 
anxiety, panic attacks, or chronic pain; common adverse effects 
include dry mouth, sedation, and blurred vision, orthostatic 
hypotension, urinary retention

With MAOIs or within 14 d of taking MAOIs

Nortriptyline 10 mg/d; increase by 10 mg every 
1-2 wk

50 mg to 75 mg
Take at bedtime

Same as for amitriptyline; adverse effects occur to a lesser degree With MAOIs or within 14 d of taking MAOIs

Antihypertensive (b-blocker) Propranolol 40-80 mg/d, may increase by  
20-40 mg/d every 3-4 wk,  
divide doses every 6-8 hr initially 

120 mg at bedtime; doses as  
high as 240 mg may be used 

Consider use in patients with HTN; common adverse effects include 
fatigue; use in caution with diabetics (masks signs of hypoglycemia) 
and in patients taking MAOIs and antidepressants (may exacerbate 
hypotension); metoprolol is better tolerated compared with 
propranolol 

Asthma, Raynaud disease

Metoprolol 50 mg/d 50 to 200 mg

Antihypertensive  
(calcium channel blocker)

Verapamil 120 mg at bedtime 2 mg/kg Consider use in patients with HTN; common adverse effects include 
dizziness, fatigue, nausea, constipation; consider use in patients 
unable to take b-blockers

Symptomatic hypotension; sick sinus syndrome 
or second- or third-degree AV block (unless 
pacemaker present)

Anticonvulsant Topiramate 25 mg at bedtime; increase by  
25 mg/wk

50 to 100 mg Adverse effects may be bothersome and include cognitive-related 
dysfunction, paresthesias, speech problems, difficulty with memory, 
somnolence and fatigue; may cause weight loss

Pregnancy (Category D)

Sodium 
valproate

250 mg bid Adjust dose based on clinical  
response, not to exceed 1000 mg/d

Common adverse effects include sedation, dizziness, GI upset, and 
tremor; may cause weight gain

Pregnancy (Category D)

Note: Consider using a combination of the medications above (starting with the antidepressants), but avoid two drugs of the same classification.  
If one drug fails, move down the list to a drug in another category. Monitor blood pressure when using antihypertensive drugs because  
orthostatic hypotension is common, especially in older patients.

eurs.21 Patients ages 30 to 39 are affected most fre-
quently, with an estimated prevalence of 7% in men 
and 24.4% in women.22 

Physical Examination
The focused physical should include cranial nerve as-
sessments, an otoscopic examination, hearing evalu-
ation with a tuning fork, and audiometry, if a hearing 
deficit is detected. Minor oculomotor abnormalities, 
such as “weak” nystagmus with vertical, horizontal, 
torsional, or positional components, may be noted in 
approximately 70% of patients with VM.5 Various in-
office tests (see Table 2, page 42) should also be con-
ducted to narrow the possible causes for vertigo and 
dizziness and rule out more serious disorders.7,10 ,11,23 

Diagnostic Workup
Laboratory tests are generally not recommended be-
cause they identify the cause of vertigo in only approx-

imately 1% of patients.23 Similarly, routine use of MRI 
or CT is not recommended, but these modalities may 
be indicated for patients with focal neurologic deficits 
or risk factors for cerebrovascular disease, or if acute 
treatments for peripheral vertigo are unsuccessful.10 

TREATMENT OF VM
Nonpharmacologic  
Nonpharmacologic measures to prevent VM attacks 
include the avoidance of “triggers” through dietary re-
strictions, stress reduction, and healthy lifestyle modi-
fications. Diaries can be used to help identify common 
triggers to avoid (see Table 3, page 43); patients should 
understand that it may take up to three months before 
noticeable improvement in symptoms is seen. Once 
symptoms have resolved, cautious re-introduction of 
suspect foods may be attempted.24

Vestibular rehabilitation therapy promotes CNS 
compensation for inner ear deficits and reduces 
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TABLE 4   
Sequence and Dosing of Prophylactic Medications Prescribed for Vestibular Migraine

Class Medication Initial dose and titration Target dose Clinician notes Contraindications

Antidepressant (SNRI) Venlafaxine One-third of one 37.5 mg 
capsule/d, increased by one-third 
every wk

37.5 mg to 75 mg Use cautiously with triptans, dopamine antagonists, antipsychotics; 
may cause weight loss; common adverse effects include loss of 
appetite, insomnia; may increase blood pressure

With MAOIs or within 14 d of taking MAOIs

Amitriptyline 10 mg/d; increase by 10 mg every 
1-2 wk

50 mg to 100 mg
Take at bedtime

May cause weight gain; consider in patients with depression, 
anxiety, panic attacks, or chronic pain; common adverse effects 
include dry mouth, sedation, and blurred vision, orthostatic 
hypotension, urinary retention

With MAOIs or within 14 d of taking MAOIs

Nortriptyline 10 mg/d; increase by 10 mg every 
1-2 wk

50 mg to 75 mg
Take at bedtime

Same as for amitriptyline; adverse effects occur to a lesser degree With MAOIs or within 14 d of taking MAOIs

Antihypertensive (b-blocker) Propranolol 40-80 mg/d, may increase by  
20-40 mg/d every 3-4 wk,  
divide doses every 6-8 hr initially 

120 mg at bedtime; doses as  
high as 240 mg may be used 

Consider use in patients with HTN; common adverse effects include 
fatigue; use in caution with diabetics (masks signs of hypoglycemia) 
and in patients taking MAOIs and antidepressants (may exacerbate 
hypotension); metoprolol is better tolerated compared with 
propranolol 

Asthma, Raynaud disease

Metoprolol 50 mg/d 50 to 200 mg

Antihypertensive  
(calcium channel blocker)

Verapamil 120 mg at bedtime 2 mg/kg Consider use in patients with HTN; common adverse effects include 
dizziness, fatigue, nausea, constipation; consider use in patients 
unable to take b-blockers

Symptomatic hypotension; sick sinus syndrome 
or second- or third-degree AV block (unless 
pacemaker present)

Anticonvulsant Topiramate 25 mg at bedtime; increase by  
25 mg/wk

50 to 100 mg Adverse effects may be bothersome and include cognitive-related 
dysfunction, paresthesias, speech problems, difficulty with memory, 
somnolence and fatigue; may cause weight loss

Pregnancy (Category D)

Sodium 
valproate

250 mg bid Adjust dose based on clinical  
response, not to exceed 1000 mg/d

Common adverse effects include sedation, dizziness, GI upset, and 
tremor; may cause weight gain

Pregnancy (Category D)

Note: Consider using a combination of the medications above (starting with the antidepressants), but avoid two drugs of the same classification.  
If one drug fails, move down the list to a drug in another category. Monitor blood pressure when using antihypertensive drugs because  
orthostatic hypotension is common, especially in older patients.

Abbreviations: AV, atrioventricular; GI, gastrointestinal; HTN, hypertension; MAOI, monoamine oxidase inhibitor;  
SNRI, serotonin-norepinephrine reuptake inhibitor.
Sources: Cherchi and Hain. Otolaryngol Clin Am. 20115; Hain. Dizziness-and-balance.com12; Neuhauser and Lempert. Neurol Clin. 200919; 

Chawla. Medscape21; Silberstein et al. Neurology. 2012.26

symptoms of disequilibrium and dizziness.25 It is 
helpful for complications of VM, such as anxiety, vi-
sual dependence, or loss of confidence with balance.10 

Pharmacologic 
Prophylactic drug therapy is the mainstay of medi-
cal management for VM when nonpharmacologic 
measures are inadequate; episodes are frequent and 
severe; or symptoms are of long duration.5 The drugs’ 
adverse effect profiles, as well as patient comorbidi-
ties, should guide the choice of therapy.26 

Abortive migraine therapies have not been shown 
to be effective for symptoms of dizziness17 and may 
cause rebound symptoms. Vestibular suppressants 
(promethazine, dimenhydrinate, and meclizine) can 
be used for acute episodes of VM.5 

According to evidence-based guidelines for the 
preventive treatment of migraine in adults,26 the phar-
macologic options include multiple drug classes strat-

ified by level, depending on the quality of evidence 
supporting their effectiveness in migraine prevention.

Level A comprises medications with established 
efficacy. These include divalproex sodium, sodium 
valproate, topiramate, frovatriptan (for menstrual mi-
graine), metoprolol, propanolol, and timolol.

Level B medications that are “probably effective” 
include naratriptan, zolmitriptan, amitriptyline, ven-
lafaxine, atenolol, and nadolol. 

Medications that are “possibly effective” are in the 
Level C category and include carbamazepine, nebivo-
lol, pindolol, lisinopril, candesartan, clonidine, guan-
facine, and cyproheptadine. 

The Level U category drugs are labeled “inadequate 
or conflicting data to support or refute medication 
use” and include fluvoxamine, fluoxetine, protripty-
line, gabapentin, bisoprolol, cyclandelate, acenocou-
marol, warfarin, picotamide, acetazolamide, nicar-
dipine, nifedipine, nimodipine, and verapamil. 

continued on next page >>



CE/CME

46 Clinician Reviews  •  JUNE 2014 clinicianreviews.com

Medications that are established as possibly or 
probably ineffective fall under the category of Other 
and include clomipramine, lamotrigine, acebuto-
lol, clonazepam, nabumetone, oxcarbazepine, and 
telmisartan.

When initiating therapy, low doses are recom-
mended because migraineurs’ sensory hypersensi-
tivity is thought to extend to medications.5 Sequence 
and dosing information, along with contraindica-
tions, should be considered when choosing medical 
therapies (see Table 4, pages 44-45).5,12,19,21,26 Patient 
response to treatment is evaluated after one to three 
months, and medications should be discontinued if 
symptoms persist, maximum dose is reached, or sig-
nificant adverse effects occur.5 A reasonable goal of 
therapy is to reduce episode frequency by more than 
50%.19 Should both lifestyle modifications and medi-
cations fail, referral to a specialist for reevaluation of 
the diagnosis is warranted.8 

CONCLUSION
While VM is considered the most common cause of 
recurrent vertigo and dizziness, few primary care pro-
viders are familiar with the diagnosis. Differentiating 
among the various causes for these symptoms and 
determining if the cause is a CNS or peripheral system 
disorder are essential to narrowing the differential di-
agnoses. 

The inclusion of VM in the ICHD-3 system will in-
crease both clinician awareness and accurate diag-
nosis of the disorder. Office-based assessments can 
be performed to evaluate these common complaints, 
and numerous medical therapies are available to 
successfully treat patients with VM. Through greater 
awareness of VM and use of evidence-based diagnos-
tic and treatment guidelines, clinicians can signifi-
cantly improve quality of life and health outcomes for 
patients with the disorder. 		                  CR
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